SNOW=-1IRAC

 RESERVDELSKATALOG
SPARE PARTS PIECES DE
 ERSATZTEILE RECHANGE

Ared Plant Supvr.
KAMLOOPS B

i
aaaaaa
S LT

.....

Tiendeg.,

Hssos Lischar 1= 227 N o

AKTIV

FISCHER AB MORGONGAVA SWEDEN



8980-701103 SR



INNEHA LLSFORTECKNING

Motor, aVEasSTHL «cveserarsanantaanannans
Boggihjul, fEATET wuvvecnuvnncaianannns “e
Birhjul med svingarmar ....ccvcuauccnaas

SEYTSYStem «ssasss
Variator, vHDEBIET ...cecececessnaacnnnsns

FEsBEEEEAS AR RSB R E B E

Variator, higer ..... e B o L
Bromscylinder, pedaler ..::cccvcsvnannss
Fotbroms, handbroms ...ccosasccsssanans
BrinsletAank ....cisusesasssrnssisssanans
Forarstol, sitedynor ....cc.. T
Elektrisk utrusming, kopplingsschema ....
Instrument, lampor ..cceeesses -
Ram, frontpaxtl, sldor ..c:ssasvssssannss
MotoXlu¥ .cocnvassssnrassrnans
Hytt, tvre och undre del «..ovveevnnniaass

Skirmar, bakpartf ....cccecisnonsisnanss

R

INHALT

Motor, Auspuffrohr ...:cccssccmmennnnsss
Radgestellriider, Federn .........c.00n i
Tragrider mit Schwingarmen .......c000.
LenkSYBIEIN .ovssssssnsssssssssssnassass
Yariator, UBKE ..ccorussscsnassannsnssns
Yeriator, Techtd cccvrussscsssscinnssnsns
Bremeszylinder; Pedale ...ccocevvcvncasss
Fussbremse, Handbremse ...........sss.
Kraftstofftank ssssessssscsranansrncsssss
Fahrersitz, SIZKSBEN ..ccvvvrrsvnrasnnnss
Elektrische Ausriistung, Kupplungsschema .

Instrumente; LAMPEN ...cvcrvsssns

Rahmen, Vordertefl, Seiten ....oveveanans
Motorhaube ....oovvivenaass T T
Fahrerhaus, obererundunterer Teil ......
Kodfliigel, hinterer Teil
WerkDeUgE ..ssssscicancmnrrmrsnrsnssnes

CONTENTS

Bogie wheels, Springs ........cocceeiinnns
Carrying wheels with swinging arma .......
Crawler oack® . vvvccvricenccncascassaan
Steering SYSEM ...ccvvesssnasnsnnsannnss
Varator, left ...csovsrsrsesnsancanananan
Variator, right .......: 2 T s
Brake cylinder, pedals ...... sEsEEEraanann
Foot brake, hand brake

Driving seat, seat cushions .........c0000-
Electrical equipment, wiring diagram ......
Instruments, IAMP8 .....ccvnvreessanraaiss

Frame, front, sides ......ccccouvvannass

Cab, upper and lower part ........ AR
Fenders, rear PATt -:s:ssssss

TAELE DES MATIERS
Moteur, tuyau d"échappement ......c0eue..
Roues du train, ressortS...cocessnnnnnnses
Roues porteuses avec leviers oscillants .....
Chenilles d“entrainement . ... .ccvvvvsaanns
Systeme de guidage ..........cc00nieennn
Variateur, gauche ...........

Variateuy, droit....ccvnssconsssssnnssens
Cylindre de frein, pédales ......... Ay
Frein a pedale, frein a main ..vvvvnsnaens
Réservoir de carburant ..... e
Siege du conducteur, coussins ....
Equipement #lectrigue, circuit .....co0uues

Instruments, feux ......

EE LR

I I e

Chissis, partie anterieure, cit€s .........
OEDIIE om0 i o
Cabine, partie supérieure et inférieure ....
Gardes de boue, partie posterieure ........
OutIE .oovsrssnnassssasssanasananspasana

B 2-1

Al-l
B1-1
B 2-1
B 3-1
cl-1
c2-1
C 3-1
D1-1
D 2-1
E 1-1
F 1-1
G 1-1
G 2-1
H1-1
H2-1
H 4-1
H5-1
] 1-1




www.forumsforums.com/snowtrac.htmi

With thanks to Kevin Culpepper

ANVISNINGAR FOR SMNOVESSLANS AGARE

Reservdelskatalogen bestdr av bildsidor didr varjedetalj 8r
markerad med ett positionsnummer.

BESTALLNING AV RESERVDELAR
Uppge vid bestillning:

Bildnummer

Detaljens posidonsmimmer
Snivesslans typ

Snivesslans tllverkningsnummer

Tillverkningsmumret Hr instimplat pd en skylt som sitter

pé

karogsens utsida dll hdger om didrren. M kan l4mpli-

gen anteckna numret hir. 83 har Ni det alltd tllgingligt.

Bestfl] reservdelar i god tid — byt skadade eller utslitna
delar under sommaren och vinta ej till omedelbart fiire

sHsongen.

ANWEISUNGEN FUR DEN BESITZER DES WIESELS

Der Erzatzteilkatalog besteht aus Bildseiten. Auf den Bild-
seitenist jeder Teil mit einer Positionenummer bezeichnet.

BESTELLUNG VON ERSATZTEILEN

Bei Bestellung angeben:

@ Bildoummer
@ Die Positionsnummer des Ersatzteiles
® Typ des Wiesels

Fabrikationsnummer des Wiesels

Die Fabrikatdonsnumtner st auf einem Mutmmerschild an
der Aussenseite der Karosserie rechts von der Tlr einge-
stempelt. Eslst 2weckmiizsigdie NMummer hier einzutragen.

Erzatzteile frilhzeitig bestellen — beschidigte oder abge-
nutzte Teile wihrend des Sommers ersetzen und nicht his
unmittelbar vor der Saison warten.

INSTRUCTIONS FOR THE WEASEL-OWNER

The spareparts catalogue consists of figure sides. On the
figure sides each part is marked with a position mumber.

ORDERING SPARE PARTS
When ordering, state:

@ Figure number

@ The positon number of the part

& Type of weasel

@ Manufacturing number of the weasel

The manufacturing number is stamped on a plate which is
placed on the gutside of the body to the right of the door.
It is suitable also to note the mumber here.

COrder spare parts in time — replace broken or worn out
parts during the summer and do not wait until just before
the season

INSTRUCTIONS POUR LE POSSESSEUR DE LA BELETTE

Le catalogue se compose de pages de croquis. Aux pages
de cromuie chaque piéce est marquée d "un numéro de posi-
don.

COMMANDE DE PIECES DE RECHANGE
En commandant, indiquez:

@ Muméro de la figure

& No. de position

@ Modele de la beletie

@ No. de fabrication de la belerre

Le numéro de fabrication est poinponné sur une plagquette
au coté extérieur de la carrosserie a droite de la porte. 11
est 4 recommander de noter ce numére ci-aprés afin de

17avoir & la portée.

FrEEEESIEEFABE OB AR

Commandez les pieces en temps — remplacez les pieces
cass€es ou usdes pendant 1°€te et n attendez pas 1 arrivée
de la saison.



- ANVISNING AR

Reservdelskatalogen dr indelad i bildsidor och textsidor —
de senare avsedda fir reservdelsférrdden. Varje sida har
ett huvud med bendmning och en sifferkod.

Koden anger

Bildmummer - Utgdva - Maskintyp - Utgivningsdatum -
Tillverkningsnummer

Exempel
4-1 = hild 4 - utgdva 1
ST 4B-691130 = maskintyp - utgivningsdatum
1221 = giller frin tillverkningsnummer 1221
X = extrautrustning

D& ndgon detalj omkonstreerats infirs det nya reservdels-
numret under detgamla i katalogenoch pd samma position.
I kolumnen "Frin tillverkningsnummer” anges fréin vilket
tillverkningsnummer det nya reservdelsnumret giller.

EESTALLNING AV RESERVDELAR

Uppge vid bestdllning:

® Reservdelsnummer

@ BenEmning

@ Snévesslans typ

® Snivesslans tillverkningsnummer

ANWEISUNGEMN

Der Ersarzreilkaralogist in Bildseiten und Textseiten ein-
geteilt — die letzteren sind nur fiir die Ersatzteilvorrite
vorgesehen. Jede Seite hat einen Kopf mit Benennung und
einem Ziffernkode.

Der Kaode gibt an
Bildnummer - Ausgabe - Maschinentyp - Ausgabetag -
Herstellungsnummer

Beispiel
4-1 = Bild £ - Ausgabe 1
ST 4B-691130 = Maschinentyp - Ausgabetag
1221 = gilt ab Herstellungsnummer 1221
x = Sonderausriistung

Wenn ein Teil neukonstruiert wird, wird die neve Ersatz-
teilnummer unter diealte und aufdieselbe Position im Ka-
talog eingefifhrt. In der Spalte "Ab Herstellungsnummer"”
wird angegeben, von welcher Herstellungsnummer an die
newe Ersatzteilnummer gilt.

BESTELLUNG VON ERSATZTEILEN

Bei Bestellung angeben:

Ersatzteilnummer

EBenennung

Typ des Wiesels
Fabrikationsmummer des Wiesels

INSTRUCTIONS

The catalogue is divided up into illustration pages and text
pages — the latter only being intended for the spare parts
stores, Each page s headed withdescription and a number
code,

The code indicates

Mlustration number - Edition - Machine type - Date of
issue - Manufacturing number

Example
4=1 = illustration 4 - edition 1
ST 4B-691130 = machine type - date of issuc
122] = applicable from manufacturing
number 122]
X = extra equipment

If any parthas been redesigned the new spare part number
is entered under the old one inthe catalogue and inthe same
position. In the column" From manufacturing number” is
indicated the manufacturing number from which the new
spare part number is applicable.

ORDERING SPARE PARTS
When ardering,state:

@ Spare part number

@ Description

@ Type of weassl

® Manufacturing number of the weasel

INSTRUCTIONS

Le catalogue est divis€ en pages de croquis et pages de
texte, ces dernigéres concernant uniquement la commande
de pi¢ces de rechange. En tBte de chagque page se trouvent
une désignation et un numéro de code.

Le code indique

Le numéro de la figure - La publication - Le type de
machine - La date de la publication - Le numéro de

fabrication
Exemple

4-1 = figure 4 - la publication 1

ST4E-691130 = le type de la machine - la date
de la publicadon

1221 = valable a partir du numéro de
fabrication 122]

X = Equipement extra

Lorsqu un détail quelconque a €té modifi¢ dans une piéce
de rechange, celle-cl porte unnouveau numers qui est in-
diqué seus | ancien dans le catalogue et & la mEme posi-
ton. Dans la colonne “A partir du numéro de fabrication”
est indiqué & partir de quel numéro de fabrication s "app-
lique le nouveau numérg de la pigce de rechange.

COMMANDE DE PIECES DE RECHANGE

En commandant, indiquez:

@ MNo. de piece de rechange

@ Désignation

& DModele de la belette

@® No. de fabrication de la belette




MOTOR, AVGASROR

Ewwwﬁwmgrgforums.com/snowtrac.html

A d=1

M R, AU F H . ST 4-701102
MOTEOH, TUXAU I ECAEPHEAENT Culpepper 1306
1 BT 7117 Stird fir motorhuv - Support for engine hood 1 1306
2 Skruv for stid - Screw for support RX M5x12 z "
3 Bricka - Washer FEB 3/16™ g "
4 Mutter - MNut MM M5 & n
5 Lufrfilter - Air fileer FL 7118/1 R
6 1117111210 Vixelspak - Gear shift lever 1 s
7 111711141 Handtagslula - Knob for lever 1 "
& ST 6363 Gummiskydd - Rubber protection
9 111711105 Hillare - Holder 1 "
10 111711149 Bricka - Washer 1 "
11 Skruv - Screw b5 5/16"x19 |
12 Bricka - Washer IT5/16" 2 0
13 Skruv - Screw U635 5/16"x25 | B
14 ST 1376 Stag, hiiger - Stay, Tight | I
15 8T 1377 Stag, vinster - Stay, left 1 b
16 8T 7584 Hillare fiir spak - Holder for lever |
17 Skruvy = Screw J6S 3/8"x76 |
18 W 10011 Bricka - Washer 1 "
19 Mutter - Nut Loc-King 3/8" R
20 5T ToB4 Vixelfdrare - Gear shift bar 1 "
21 5T 3079 Del dll vixelfdrare - Part to gear shift bar 1 "
22 260210181  Tryckfjider - Spring L
23 W 10022 Bricks - Washer 1"
24 Mutter - Mut Loc-King 1/2" | B
25 ST 7697 Viaxelftrare, komplett - Gear shifter, complete 1
26 Skruv - Screw [JSE45S5 5/16"x13 1
27 8T 7392 Koppling - Clutch 1 "
23 ST 7393 Lamell - Disk 1 b
29 ST 7711 Uthldsningsriér - Exhaust manifold 1 ko
30 Mutter = Nut Loc-King 1/4" F
31 1112512694 Klamma - Clamp 2 %
32 Skruv - Screw UaS 1/4"x45 2 "
33 Skruv - Screw J65 5/16 <57 L
34 ST 3070 Distanshylsa - Distance sleeve O
35 211 251225 KFlammsa - Clamp 1 "
36 Mutter - Nut Loc-King 5/16" 1 "
37 BT 7514 Riirkrik = Elbow 1 -
38 Skruv - Screw 65 5/16 25 1 "
39 Mutter = Nut Loc-King 5/16" 1 ks
40 369.54.109  Klamma - Clamp 1 b
41 8T 7730 Utbli=ningsriir - Exhanst manifold |
42 ST 2014 Eygel - Clamp F
43 Mutter - Mut Loc-King 1/4" & "
44 ST 7095A Vixellida - Gear case 1 "
45 58T 7295 Virmevixlare, vinster - Heat exchanger, left | .
46 8T 729 Virmeviixlare, hiiper - Heat exchanger, right i
47 ST 39 Mellanring - Distance ring P "
48 BT 5155 Styrplit - Guide plate 1 s
49 5T 5162 Plit, mittre - Plate, middle 1 "
50 ST 5161 Plit, hiiger - Plate, right ] "
51 5T 5163 Flat, vinsrer - Plate, lefr 1 a
52 ST 1173 Stag - Stay I "
53 ST 7162 Lufeintag - Alr intake 1 P
54 Bricka - Washer FEE 5/16" i "




ST4-701015

Al-1

www.forumsforums.com/snowtrac.html

With thanks to Kevin Culpepper




wwwformsforums.com/snowtrac.htmi
Wathkranienie Kgvin Culpepper

B 1-1

ST 4-7T01102

ROUES DU TRAIN, RESSORTS 1306
1 5T 5423 Skydd = Protection 1 1306
2 5T 13589 Hillare - Holder i
3 ST 1347 Hédllare - Holder 1 )
& Skruv = Screw U065 1/4"x19 4 "
5 W 10001 Bricka - Washer 4 "
6 Mutter - MNut Loe-King 1/4" 4 "
7 5T 5424 Skydd - Protection 1 o
8 ST 1390 Hillare - Helder 1
9 ST 1347 Hidllare - Holder 1 "
10 Skruv - Screw UBSs 1/4"x1% 4
11 W 10001 Bricka - Washer 4
12 Mutter = Nut Loc-King 1/4" 4 "
13 ST 7160 Diick, komplett - Tyre, complete w "

5T 7196 Diick, halvmassivt med filg, extra - Tyre, half solid with rim, extra w
14 5T 7663 Gaffel, bakre - Yoke, rear 2 b
15 Bricks - Washer SRB 17,5x34 16
16 STTOIZA Fjiader, komplett - Spring, complete 4 "
17 W 10030 Bricks - Washer B: M
1% Mutter - Mt Loc-King 1/2" 4 "
19 5T 6014 Bussning - Bushing B o
20 ST 7613 Gaffel, framre - Yoke, front 2 "
21 W 13052 Smirjnippel - Lubricarion firting 4
22 Skruv - Screw 65 1/2"x152 A o
23 Mutter - MNut UaM 152" I
24 Bricka - Washer ITifz* 8
25 THLI20L  Falg for boggihjul, komplett - Bogie wheel rim, complete 10
26 5T 7409 Fiastplatta - Bracket 2 "
7 Mutter - Mut UaM 1/2" s
28 ST TI95A Mellanligg - Insert 4 "
29 ST 2030 Krampa - Clamp g i
30 Mutrer - Nut Loc-King 3/8" & T
31 W 10015 Bricka - Washer 4
32 Skruv - Screw U65 3/8"x33 4 "
33 5T 7564 Gaffel, mittre - Yoke, middle 2z
34 Mutter - Nut aM 172" 1]
35 Bricka - Washer IT 1/2" 6 -
36 Smirjnippel - Lubrication fitting Tecalamirenr374 10
a7 Skruv = Screw 172"x152 "
38 ST6110 Dick - Tyre m -

5T 6113 Deick, halvmassivi, extra - Tyre, half solid, extra
39 S8T6111 Slang - Hose m "
40 Bricka - Washer FEB 1/2" 16
41 5T 7306 Skruy = Screw 4 "
42 4-230-93 Axel - Shaft |



o
ST4-701015

www.forumsforums.com/snowtrac.htmi

With thanks to Kevin Culpepper




DRIVBAND

ety

$forums.com/snowtrac.html

B 3-1

ST 4-701102

\/crEminies prENTRANESENT ) CUlpepper 1

1 ST 656 Drivband - Crawler track 2 1306

2 ST 6357 Drivband = Crawler track F

3 ST 7347 Stisd pd drivband - Support on crawler track g -

4 ST 7524 Stitid pd drivband - Support on crawler track jao ™

& Skruv - Screw Uas 5/16"x23 LT

[ Skruv - Screw 65 5/16"x38 24 0"

7 Mutter - Mut Loe-King 5/16" 984 "

8 ST 7656 Beslag - Cleat 164 7

9 ST 54327 Bricka - Washer 328 "

10 ST 7655 Drivband, komplett - Crawler track, complete 2 "



B3-1

ST4-T01005




wilE i msforums.com/snowtrac.html Cl-1
WiRKHERM S 1o Kevin Culpepper ST 4-701102

1 L5050148  Rart - Steering wheel 1 1306
2 L231E102 Signalimapp - Horn button |
3 Mutter - Nut I—-W‘m 51”-6" 7 "
4 5T 1114 Bricka - Washer 1 b
5 STI1042 A Klamma - Clamp "
6 Skruv - Screw U6S 5/16"x25 2 b
7 5T 6167 Packning - Facking I
& 5T 7329 Styrsniicka med ramriir - Steering gear with steering R
jacket be

9 ST 7321 Lager - Bearing 1

10 Skruv - Screw UGS 1/2"x114 1"
11 Bricka - Washer IT1/2" 3. "
12 Mutter - Nut UsM 1/2" 3 "
13 Skruv - Screw Las 1/2"x45 E
14 Skruv - Screw UsS 1/2"x38 ) (A
15 ST 7320 Hévarm - Lever 1

16 ST 3001 Axel - Shaft 1

17 Saxpinne - Split pin SP 5x32 1 "
18 5T 1045 Linkarm - Link arm r B
19 8T 25 Fiste - Bracket 1

20 Skruv - Screw UBS 3/8"x38 2 R
21 Skruv - Screw U6S 3/8"x51 1 5
22 Bricka - Washer 1T 3/8" 3 o
23 Mutter - Mut UGHM 3/8" 3
24 ST 7020 Stativ - Frame 1
25 ST 3006 Skruv - Screw - Sl
26 ST 7016 Fiste - Bracket 1 "
27 5T 1040 Bricka - Washer "
28 260210170  Fjider - Spring 3 ™
29 ST 6274 Bussning - Bushing z "
30 Mutter - Mut RSK 1243 1/2"R 4 "
31 ST 7021 Bult - Bolt 2 "
32 ST 3014 Bussning - Bushing g
33 ST 3007 Axel - Shaft 1 b
34 Saxpinne - Split pin 5P 5x30 2
d sTTT7 Linkarm, yttre - Link arm, outer RS
I ST 7018 Lénkarm, inre - Link arm, inner 3:
37 Saxpinne - Split pin 5P 5x30 z "
38 ST s Segment - Segment i i
39 Saxpinne - Split pin SP 530 3.
40 ST 3005 Axel - Shaft 1 "
41 5T 3008 Axel - Shaft 1 o
42 ST 6161 Skruv - Screw 1 "
43 Bricka - Washer FB 3/8" 1 "
44 Mutter - Nut UHEM 3/8"UNF 1 "
45 Saxpinne - Split pin 5P 2,5x20 L
46 W 15055 Smijrinippel, rak - Lubrication fitting, straight E
47 5T 1032 Lagerplatta - Bearing plate I
48 Saxpinne - Split pin 5P 5%30 g
49 ST 1033 Linkarm - Link atm g M
30 ST 3007 Axel - Shaft 1 i
51 Saxpinne - Split pin SP 5x30 L
52 ST 3009 Axel - Shaft 1 i
53 Bricka - Washer FBB 3/8" 2
54 Mutter - Nut UGM 3/8" g
55 ST 3031 Smiirjnippel - Lubrication fitting 1"
56 Klamma - Clamp RSK 3471 8-14 | I
57 8Te6l21 Slang - Hose 1 =
58 212720021  Kil - Key L 2




Cl-1

5T4-701015




VARIATOR, Winster

WARIATFOR e

B —

C2-1

VARIATOR, links 5T £-701102
VARIATEUR, gouche 1306
I 5T 2003 A Axel - Shaft 1 1306
T 212720026 Woodruffkil - Woodruff key 1 "
3 ST 2000 Kugghjul - Gear wheel 1
4 111501133 Packning - Packing 1 o
3 SBTI0 Lagerhus - Bearing housing 1
6 ST 6023 Bussning - Bushing 1
7 Pinnskruy = Stud PSLG MBx35 &
9 hutter - Nut Loc-King M3 a "
10 STT078 A Skruv - Screw 1
11 ST 1208 hMutter - Mut 1
12 Mutter = Mut LaM 5/8" 1
13 Kullager - Ball bearing SKF 6306 E M
14 3T 12 Flinz - Flange 1
15 W 1762 Titning - Sealing 1
16 ST 2002 A Kugghjul, standard, 12 luggar - Gear wheel, standard, 12 tecth 1
ST 2027 Kugghjul, extra, 11 kuggar - Gear wheel, extra, 11 teeth 1
5T 2049 Kugghjul, extra, 15 kuggar - Gear wheel, extra, 13 teeth 1
17 ST 1180 Bricka - Washer 1
18 Kronmutter - Castle nut UHEKM 7/B'"UNF 1
19 Saxpinne - Split pin SP 4x20 .
20 Skruv = Screw MBS MI10x30 3 "
21 Bricka - Washer IT 378" 3
22 8T 1204 Konsol - Support 1 N
23 ST 303z Mutter - MNut 2
24 W 15050 Smirjnippel, rak - Lubrication fitting, straight 2 2
23 8T6l2l Slang - Hose 1
26 Klamma - Clamp RSEK 3471, B-14 3
27 ST 3031 Mippel - Nipple a -
8 8T 6l2l Slang - Hose 1
29 Saxpinne - Split pin 5P 4x30 1
30 Kronmutter - Castle nut UHKM 3/8"UNF 1 b
31 8T 1125 Bricka - Washer 1 -
32 ST 2001 A Kugghjul - Gear wheel 1
33 Kullaper - Ball bearing SKF 6305 1
34 ST 6143 Packning - Packing 2
33 ST11 A Lagerhus = Bearing housing 1"
36 Skruv - Screw MES M10x30 3 "
37 Bricka - Washer IT 3/3" 3
33 Skruv - Screw UGS 3/5"x45 1
39 Bricka - Washer IT 8/8™ 2
40 Mutter - But UsM 3/8" 4 "
41 Skruv - Screw U6s 3/8"x38 2 "
42 Skruv - Screw U6S 3/8"x51 1
43 3T 2016 A Axel - Shaft 1 b
44 W 17068 Tidtning - Scaling 1
45 Kullager - Ball bearing SKF 3305 |
46 5T 5006 Bricka - Washer 1 ™
47 5T 13 A Flins - Flange 1 "
48 5T THEE Axcl med flins - Shaft with flange 1 oy
49 Skruv - Screw 65 3/8"x35 6 -
50 EBricka - Washer IT 3/8" o
51 STISB Varijatorskiva, undre - Variator pulley, lower 1
52 M 6747 Rem - Belt 1 o
53 ST 16 B Variatorskiva, dvre - Variator pulley, upper 1
34 Kullager - Ball bearing SKF 51110 1 ¥
55 W 15055 Smiirjnippel, rak - Lubrication firting, straight 1
56 STI14 A Lagevhallare - Bearing holder 1
57 ST 1207 Bricka - Washer 1
58 02606 Lasbricka - Lock washer DIN 462 1
59 Mutter - Nut U6M 3/4"UNF 1
60 W 15050 Smiirjnippel, rak - Lubrication fitting, straight 1
6l Bricka - Washer FEBR 3/58" 2 "




’ C2-1

5T4-701015

www.forumsforums.com/snowtrac.htmi
With thanks to Kevin Culpepper




WikwesR A sforums.com/snowtrac.htmi C.3=1
Mmmﬁ%§ to KeVIn CU|pepper 5T 4-701102
VARIATEUR, droit 1304
1 8Ta7 Lagerhus = Braring housing 1 1306
2 5T 2004 A Axe] = Shaft | .
3 5T 2000 Kugpdrev - Gear 1 o
4 ST 6022 Bussning - Bushing i
5 111501133 Packning - Packing 1
6 212720026 Woodruffkil - Weodruff key 1
7 Finnskruv = Stud PSLG M8x35D80 & "
9 Mutter = .Mut Loc-King M& 6 "
10 ST 7078 A Skruy - Screw 1
11 Bricka - Washer IT 3/8" 3"
12 Skruv - Screw M6S M10x3I0 1 "
13 ST zZ002 A Kugghjul, standard, 12 kuggar - Gear wheel, standard, 12 reeth i 1
ST 2027 Kugghjul, exira, 11 kuggar - Gear wheel, extra, 11 reeth 1
5T 2049 Kugghjul, extra, 13 luggar - Gear wheel, extra, 15 teeth i
14 ST 1150 Bricka - Washer 1
15 208 83010%  Kronmutter - Castle nut THEM 7/8"UNF 1 ™
16 Saxpinne - Split pin 51 4xdD 1
17 W 17062 Timing - Sealing 1
18 Kullager - Ball bearing SKF 6306 1
19 $T12 Lagerhillare - Beaving holder 1
20 ST 1208 Mutter - Nut "
21 Mutter - Mut UeM 5/8" 1 :
22 Saxpinne - Split pin 5P 4x30 1
23 Mutter = Nut UHEMS/8"UNE 1
24 5T 6143 Packning - Facking 2
25 ST 1125 Bricka - Washer 1
25 5T 2001 A Kugghjul - Gear wheel 1
27 Kullager - Ball bearing SKF 6305 1
28 W 15050 Smiirjnippel, rak - Lubricarion firtng, srraighe 2
29 ST 3032 Mutter - Nut a
30 5T 1204 Konsol - Support 1
31 ST 3031 Slangnippel - Hose nipple 4
3z Slangklimma - Hose clamp RSK 3471 &-14 4
33 5T 6122 Slang - Hose i -
34 5T 6123 Slang - Hose 1
35 STI1laA Lagerhus - Bearing housing I
30 Mutter = Nut e 3787 4
a7 Bricka - Washer IT 3/8" 2
38 Skruv - Screw eSS W13 3 "
39 Bricka - Washer IT 3/8" i v
40 Skruv - Screw ues 3/8"x38 2
41 ST 2016 A Axel - Shaft '
42 W 17068 Timing - Scaling 1
43 Kullager - Ball bearing SKF 3303 i b
44 ST 3006 Bricka - Washer 1
45 Skruv - Screw U65 3/48"x31 1
46 Skruv - Screw as 3/8 545 P
47 BT 14 A Lagerhdllare - Bearing holder L ¥
43 Kullager - Ball bearing SKF 51110 1 e
4% ST16 B Varlatorskiva, undre - Variator pulley, lower |
50 M 6747 Eilrem - V-belt |
31 STI5B Variatorskiva, dvre - Variator pulley, upper I =
52 ST 7647 Axel - Shafr 1 =
533 Bricka - Washer IT 3/8” 1]
4 Skruv - Screw 65 3/8"x25 o
535 ST 1207 Bricka - Washer E: r
36 02606 Bricka - Washer TN 462 P
37 Mutter - Mut UalM 3/4"UNF 1
58 W 15055 Smirjnippel, rak - Lubricaden fitdng, straighn | E
39 5T13 A Lock - Cover r "
&0 Bricka - Washer FEE 378" I



C3-1

STa=-701015




BROMSCYLINDER, PEDALER
BRAKE\CYLINDER, FEDALS

D1-1

BREMSZYLINDER, PEDALE 5T 4-701102
CYLINDRE DE'FREIN, PEDALES 1306
1 ST 7585 Skyddsplir vid torped - Cowl panel 1 1306
2 1010760 Téming - Sealing 1 "
3 Skruv - Screw KXT nr B 5/8" 4]

4 Skruv - Screw UTFXS 1/4"x13 4 "
5 W 10006 Bricka - Washer 4 "
6 Mutter - MNut Loc-King 1/4" 4 "
7 5T 7181 Rbr - Tube 1

] Skruv - Screw UTFXS 1/4"x13 2 "
9 Mutter - MNut Loc-King 1,/4" R
10 ST 6107 B Slang - Hose 1 e
11 ST 6106 Slang - Hose 1 "
12 ST 7130 A Rédr - Tube 1 oy
13 Skruv - Screw UTFX5 1/4"x13 2

14 Mutter - MNut Loc-King 1/4" z "
15 5T 6160 Slang - Hose j
16 Klamma - Clamp REK 1693-2 172" 1 "
17 MS 5289 Klamma - Clamp 1

18 Skruv - Screw BX M35x12 10 iy
19 Bricka - Washer MB 5x16 o "
20 Bricka - Washer FEB 3/16" 10

21 Mutter - Mut M6M M5 9

22 Kabelgenomfiiring - Cable inlet 13/18 3

23 Kabelgenomftring - Cahle inlet 16/22 3 M
24 BT 5026 A Plit - Plate 1

25 STsS029 A Plit - Plate i "
26 ST 1211 Reglage = Control 2 "
27 8T5027 C Torpedplit - Cowl panel 1

28 Skruv - Screw UTFXS 1/4"x13 4 "
9 W 10006 Bricka - Washer 4 "
A0 Mutter = Mut Loc-King 1/4" 4 "
31 ST 5104 Flit - Plate 1 5
32 ST 5430 Klamma - Clamp 15
33 Nit - River KN 4x10 1 "
34 Bricka - Washer ME 5x16 1

a5 Skruv - Screw UEX 17419 4

I/ W 10006 Bricka - Washer L
37 Mutter = MNut Loc-King 1/4" 4 "
38 5T 1062 Hallare f4r pedalaxel - Holder for pedal shaft 2

39 STT029 A Pedalaxel - Pedal shaft 1 "
40 w 12019 Lispinne - Lock pin CP £x35 L.
41 STS02 A Kopplingspedal - Chutch pedal L
42 ST303B Bromspedal - Brake pedal 1 "
43 ST 7032 A Gaspedal - Throttle pedal { S
44 5T 2021 A  Stag - Stay 1

45 Saxpinne - Split pin SP4x20 1 "
46 5T 3038 Bricka - Washer 1

47 Mutter - Nut UaM 5/16" 1., ==
48 BT 7243 Wire - Wire 1 s
49 200410 800 Stift - Pin 1

50 Wirestopp - Wire stop AGE 575-510 1 "
51 111129171 & Skruv. - Screw L. .5
52 111129173 A Hylsa - Sleeve 2 "
53 111129147 Bricka - Washer 1 h
54 111129179  Mutter - Mut 1 "
55 8T 7077 Wire - Wire 1

56 BT 7033 Konsol - Support 1 5
57 Skruv - Screw UTFXS 1/4"x13 4

58 Mutter - Mut Loc-King 1/4" 4 "
59 Skruv - Screw U6S 5/16"x22 2 -
a0 Mutter - Nut Loc-King 5/16" 2 "



D1-1
ST4-701015




vwngﬁqmsﬁemms.com/snowtrac.html
\EERiE Ahimbk Sremikevin Culpepper

D1-1

ST 4=701102
CYLINDRE DE FREIN, PEDALES 1306
61 113611021  Bromscylinder - Brake cylinder 1306

62 260110101  Fjdder - Spring
63 211611723A RUr - Tube
64 2116117244 Rér - Tube
65 M3 5233 Klamma - Clamp

66 113611373  Propp - Flug
67 113611301  Behillare - Tank

68 113611801 Gummislang - Rubber hose
69 1136118054 Rbir - Tube

70 5T 3089 Konsol - Support

7l Skruv - Screw UPTXS51/4"x13
72 Mutter - MNut Loc-King 1/4"
73 W 10006 Bricka - Washer

74 ST 7234 Kabel - Cable

75 5T 3066 Klamma - Clamp

76 200901803  Sprint - Fin

77 200541802  Saxpinne - Split pin 5P 6,3x20

78 ST 7270 Lénk - Link

79 111721219 Bult - Bolt
80 113611811 Bricka - Washer

&1 113611817  Gummibussning - Rubber bushing

= e b B e e e e e b e b b B3 R s e



! D1-1
B www . forumsforums.com/snowtrac.html ST4-701015

With thanks to Kevin Culpepper




vﬁﬁéﬁ&nm&e

s com/snowtrac.html

D 2-1

211609205 A Justerskruv - Adjusting screw

v|n Culpepper ST 4-701102
FREIM & PEDALE, FREIN A MA 1306
1 1147113334 Trycke = Trigger 1 1306
2 111711335 Styrbricka - Guide washer 1"
3 111711329  Sparrfisder - Hand brake pawl rod spring 1
4 111711325 Spérrsting - Hand brake pawl Tod |
5 111711321 Spéirregel - Hand brake pawl
6 21171133y  Spirrsegment - Hand brake sector 1
7 113711305 Spak for handbroms - Hand brake lever Iz o
g 111711323 Lispinne - Lock pin 1
9 113711341 Axel - Shafr ;o
10 Bricka - Washer N 12 4601 2 "
11 ST 7694 Konsol fir spak - Bracket for lever I "
12 M 12025 Bricka - Washer 4
13 Skruv - Screw U6S 174532 4 "
14 Mutter - Nut Loc-King 1/4" 4 "
15 Mutter - MNut MoM ME 4
16 ST 7692 Wire - Wire e
17 5T 13% Bricka - Washer E *
18 ST 760 Bricka - Washer i
19 Saxpinne - Split pin SP 4x25 i "
20 ST 4088 Fiste - Bracket r ®
21 ST 54 Bricka - Washer L ¥
&2 Skmuv - Screw UVBF 3/16"x32 2
23 Mutter - Mut Loc-King 5/16" 2 "
24 ST 7693 Slang - Hose 2
25 ST 7656 Skyddsplit under handbroms - Protecting plare under hand brake 1 -
26 Skruv - Screw UVBF 1/4"x25 6 "
27 Mutter - MNut UbM 1/4” 6 "
28 ST 7189 Wire - Wire 1
29 ST 3027 Axel - Shaft "
30 5T 7187 Konsol - Support i "
31 W 20015 Fjader - Spring 1
32 255060303 Klamma - Clamp 1
33 Skruv - Screw RX M5x12 i
34 Bricka - Washer FB M5 1
35 Murter = Nut &M M5 1 "
36 5T 2054 Axel - Shaft z "
37 Mutter = MNut Loc-King 1,/2" 28 "
3 S§TS52 Krans tll kedjshjul - Sprocket wheel rim & Y
39 5T Tadl Centrum till kedjehjul - Sprocket centre A
40 5T 1130 Bricka - Washer 2. =
41 Mutter - Mut UHKM 7/8" z "
42 Saxpinne - Split pin SF 4x40 2 -
43 5T 7013 Axe]l - Shafe 2
44 Muiter - Mut U6M 7/3" 4 "
43 W 12309 Sprint - PFin z "
46 Saxpinne - Split pin SP 4x25 4 "
47 W 15050 Smbrjnippel, rak - Lubrication firting, straight 2 "
48 35T 53 Lagerhus - Bcaring housing 2 %
49 5T 3075 Axel - Shaft i
50 Skruv - Screw 1165 3/16""x45 2
51 Mutter - MNut Loc-King 5/16" 2
L} Kullager - Ball bearing SKF 6207 4 "
53 BT 6010 Distansring - Distance ring z "
54 AB457212 Timingsring - Sealing ring "
55 ST 6009 Timingsring - Sealing ring 2 "
56 ST 7489 Kugghjul, komplett - Gear, complete z "
5T 46 Centrum till kugphjul - Gear centre z
ST 34 Kuggkrans - Gear ring 2
Mit - Rivet KN 5x22 & "
57 ST 7123 Kedja, komplett - Chain, complers z -
ST 7124 Link - Link F *
ST 7125 Lénk - Link 2
58 211609171 A FHste fiir bromsback - Brake shoe bracket z "
4
4

2116092094 WVantskruv - Screw




D2-1

5T4-701015




VEGTRORELH ms.com/snowtrac.html D 2-1
\/pusseremse waoEreEMsE /(1) Culpepper ST 4-701102
FREIN A FEDALE, FREIN A& MAIN 1306
61 2116095337B Bromsback - Brake shoe 4 1306
62 211609301 A Fijider - Spring g
63 ST 6301 Trycksting - Push rod 3 =
fd Mutter - Nut Loc-King 1/4" z "
65 8T 7562 Vantskruv - Serew 2 ™
66 ST 7483 Bromsband, kemplett - Brake lining, complete 2
Nit - Rivet FHN 4x8 34 "
67 200210407 Sprint - Pin 4 "
LE] Saxpinne - Split pin SP 3, 2x16 g "
6% ST 7487 Féste fiir bromsband, vinster - Brake lining bracker, left 1 "
ST 7488 Fiste for bromsbend, htiger - Brake lining bracket, right 1
70 8T 511 Féste ftr broms - Brake bracket 2
71 5T 7484 Centrum fir broms - Brake centre r
72 Skruv = Screw UsS 5/16™ %19 &
73 Mutter - Mut Loc-King 5/16™ 2 "
74 Pinne - Pin FRP 8x40 &
75 W 15050 Smérjnippel, rak - Lubrication fitting, srraight 4 "
76 ST 7511 Féste - Bracket 2 v
77 211611047 Bromscylinder - Brake cylinder 2 "
78 ST 7512 Skruv - Screw 2 "
79 Bricka - Washer FE5/16" "
80 Mutter - Mut Loc-King 5/16" 2 "
a1 Kullager - Ball bearing SKF 6206 2 RS 4 "
82 ST 1288 Platta - Flae z 2
33 Mutter = Nut UaM 174" 2 "
84 W 10008 Bricka - Washer 4
85 260210107  Fjader - Spring 2 0"
86 Skruv - Screw 168 1/4"x38 2 "
a7 Skruv - Screw 65 5/16"x19 2 "
&S Bricka - Washer FB5/16" z ¥
B9 ST 3053 Distanshylsa - Distance slesve z "
90 ST 1180 Bricka - Washer - S
a1 Kronmutter - Castle nut UHEM 7/8" z "
a2 Saxpinne - Split pin 5P 4x40 z "
98 5T 7486 Fiste fir wire, vénster - Bracket for wire, left . ™
ST 7485 Feiste fiir wire, htjger - Bracket for wire, right 1 I
94 Murtter = Nut Loc-King 5/16" &
95 ST 5349 Spirr - Stop g
% 3.5151-0600.3 Slang, kompletr - Hose, complete z "
97 Bricka - Washer FB 1/4" 6 "




5T4-701015

D2-1

77

www.forumsforums.com/snowtrac.html

With thanks to Kevin Culpepper




vwsLFormsforums.com/snowtrac.htmi

FrstosrmesLiER Ko Vin Culpepper

E 1-1

5T 4-701102
RESERVOIR A COMBUSTIELE 1306
1 5T 7367 Bréinsletank - Fuel tank 1 1306
2 8T 6275 Packning vid bensintiir - Packing at petrol pipe 1. "
3 BT 7375 Ror - Fipe | B
4 Fackning - Packing 10161 2
3 Mutter - Nut U6M 3/8" 1 &
6 ST 7675 Kedja - Chain |
7 5T 3076 Klimma - Clamp L =X
& 8T 7340 Tanklock - Filler cap 1
9 5T 6035 Underligg - Mount & o
10 ST 7061 Fisthand - Mounting strap 2
11 Skruv - Screw UVEF 1/4"x32 :
12 Bricka - Washer S5RB 1/4" 2. ot
18 Mutter - Mur Loc-King 1/4" A
14 W 1DD1L Bricka - Washer 2
15 Mutter - MNut LM 378" & =
16 2535060303  Klamma - Clamp !
17 5T 631l Packning - Packing 1 "
18 ST 7569 Branslegivare - Tank armature 1
19 ST 6310 Bricka - Washer 5 "
20 Skruv - Screw KC35x14DINES 5
21 5T 7539 Mivivikt - Level weight 1
22 Klamma - Clamp RSK 3471-000 2 "
23 ST 6306 Slang - Hose Ii &8
24 215500409 O-ring - Sealing ring L "
25 8T 6289 Fistplatta - Bracket | I
25 Skruv - Screw UBRX 1/4"x13 4
27 ST 7374 Vinkelriir - Elbow | .
ST 6124 Brinslerty - Feed pipe |
M 8723 Branslefilter - Fuel filter r %
ST 6333 Brinslertr - Feed pipe 1
5T 6171 Kopplingsslang - Connecting hose 4 7
3T 6354 Kopparrdr - Copper pips 1 "
5T 6134 Kopplingsslang - Connecting hose |
ST 7619 Kabel - Cable 1 E
ST 7699 Kabel - Cable 1
Rak koppling - Connection, straight 5/16"x1/2"UNFx1/8" "NFTF 2 "
48-F5/16"x1/2"UNFx1/8"NPTF
Vinkelkoppling - Angular connection 5/16"x1/8"NPSF 1
70-F 5/16"x1/8"NPSF
Vinkelkoppling - Angular connection 1/4"x1/8"NPSF 1
T0-F1/4"x1/8" NPSF
M5 5289 Klamma - Clamp 1

Skruv - Screw
Muteer - Mut

UTPEXS 1/47x19
Loc-King 1/4"

B ba



El-1
www.forumsforums.com/snowtrac.html ST4-701015
With thanks to Kevin Culpepper

ﬁ:ﬁ'::;:ll\i':';l'-\"l'ﬂh'.h.. &

.JL'.'-""'I'T:IIIIII

|.|"_y}-!!l';';'-i‘-""-*" \\\\\\\\\\\

I+ (I




FORARSTOL, SITTDYNOR F 1 -1
\bRiviNG SEAT) [SEaTusAfeNS . COM/snowitrac.himl
E . ST 4=701102
\SiieE nb conmoeroR. esessis CUlpepper 1306
1 8T 7MW Fiirarstol = Driving seat 1 1306

2 BT 1044 Fastjirn - Bracket 2 A
3 Skruv - Screw UTFYS 1/4™x19 2 ™
4 Muteer - Mut Loc=King 1/4" 4 "
5 Skruv - Screw UVEBF 1/4"x32 F i
6 BT 7536 Ram fiit stol - Frame for seat 1 :F
7 Skruv - Screw LJ6s 5/16"x25 1"
B W 10009 Bricka - Washer 1 7
G Mutter - BMut Loc-King 5/16" 1 "
10 Skruv - Screw UsSs 3/8"x127 2 "
11 Mutter - Mut Loc-King 3/8" 2 "
12 ST 7337 Konzol = Support L,
13 Mutter - Nut MGM MEBxl6 4 "
14 Bricka - Washer FB 5/16" FE
15 ST 7538 Fiste fir atol - Bracket for seat 1 "
16 Skruv - Screw Uas 5/16"x3z2 4 "
17 W 10009 Bricka - Washer 4 b
13 Mutter - Mut Loc-King 5/16" 4 "
19 ¥ 256 Backspegel - Rear view mirror r
20 Skruv fir backspegel - Serew for rear view mirror KFXS Bax12 2
21 8T 7027 Sittdyna - Seat cushion z o
22 5T 1357 Stopp fir sittdyna - Stop for seat cushion 58 v
23 Skruv fiir stopp - Screw for stap UTENS 1/4"x19 3 "
24 Mutter - MNut Loc-King 1/4" 3 "
25 ST 7024 Ryggdyna, mindre - Back rest cushion, smaller r =™
28 ST 7028 Rypgdima, stdrre - Back rest cushion, bigger 2 "
6901 04 Sikerhersbilte - Safery belt 1 "
Skruv for hilte - Screw for belr U657/16"x32 UNF 2 o
Bricka - Washer FBB 7/16" 2 4
Flste 1 golv - Bracket in floor 2 "




Fl-1
ST4-701015

www.forumsforums.com/snowtrac.htmi
With thanks to Kevin Culpepper




e —————— e

VELEKTRISK UTRUSTNING, - KOPPLINGSSCHEMA'

G1-1

BLEGTRIGAL FQUIPMENT - WIRING DIAGRAM:
ELEKTRISCHE AUSRUSTUNG, KUPPLUNGSSCHEMA ST 4-701102
EQUIPEMENT ELECTRIQUE, CIRCUIT 1306
Frin - From Till - To Firg - Colour Area mmz 1306
1 M 7925 Barteri~ - Battery+ Batteri— - Battery— svart - black 35
2 ST773IC Barteri+ - Battery+ Startreld - Smarter relay gvart - black 50 "
3 M 8694 Barteri— - Battery— Jord - Earth - - "
4 5T 7580 Blinkersomkopplare - Blinkreld C - Direction grim - Green 1,5 :
Direction indicator switch indicator relay C
5 5T 7098 Blinkersomkopplare 31 - Jord - Earth svart - black 1,5 "
Direction indiactor switch 31
6 ST 7243 Blinkersomkopplare B - Hiiger blinkljus, fram svart - black L5 "
Direction indicator switch R Direction indicator, right
front
2 3 "
L :g ;:4: - Blinkersomkopplare R - Htger blinkljus, bak rifd - red 1,5 "
sl Direction indicaror swirch R Direction indicator, right
rear
g ST 7248 Blinkersomkopplare L - Venster blinkljus, fram -  svart - black 1,5 "
Direction indicator switch L Direction indicator, front, lefr
9 ST 7426 alt. Blinkersomkopplare L - Vinster blinkljus, bak - rid - red 1,5 "
or ST 7449 Direction indicator switch L Direction indicator,rear, left
10 ST 7275 Bromskontakt - Brake switch Siikringsdosa - Fuse box bl - blue 1,5
11 ST 7426 alt, Bromskontakr - Brake switch Stoppljus, vinster - benvit - bonewhite 1,5
or ST 7449 Stop lght, left
12 ST 7425 alt. Bromskontakt - Brake switch Stoppljus, héger - benvit - bonewhite 1,5 n
or ST 7448 Stop light, right
13 ST 7699 Brénslegivare - Fuel trans - Jord - Earth gvart - black 1.5
mitter
14 ST 7098 Brinslemitare - Fuel gauge Jord - Earth gvart - black 1,5 "
15 ST 7618 Brinslemétare + - Sikringsdosa - Fuse box benvit - bone white 1,5 .
Fuel gauge +
16 ST 7250 Generator - Generator Startreli - Starter relay rifd - red 6 b
17 8T 7250 Generator - Generator Laddningskontrollampa = bld - blue 1,5 &
Charging control lamp
18 5T 7619 Givare = Transmitter Brinslemétare G - rid - red 1,5
Fuel gauge G
1% ST 6060 Hastighetsmiitare - Briinslemitare - benvit - benewhitza 1,5 "
Speedometer Fuel gauge
20 ST 6060 Hastighetsmétare - Oljetemperaturmiitare 58 benvit - bonewhite 1,5
Speedometer 0Qil temperamure gauge 58
21 5T 6155 Hel-halvljusomkopplare - Sikringsdosa - Fuse hox svart - black 2,5 a
Fullanddim lght switch
22 5T 6155 Hel-halvljusomkopplare - Siikringsdosa - Fuse box svart - black 2,5 o
Full and dim light switch
23 ST 7628 Kopplingsdosa - Switeh box Dragstrémbrytare 53 - bld - blue 1,5
Drawing switch 53
24 5T 7251 Kopplingsplint - Terminal Hogerhalvljus - Dim light,  svart - black 1,5 o
right
25 8T 7251 Kopplingsplint - Terminal Higer helljus - Full light, beovit - bone white 1,5 b
right
26 ST 7251 Kopplingsplint - Terminal Parkeringsljus, higer - bli -blue L5 "
Parking light, right
27 5T 6089 Ljusomkopplare 58 T - Oljetemperaturmitare 58 -  svart - black 1,5 i
Light switch 38 T 0il temperature gauge 58
28 ST 7098 Ljusombkopplare 31 - Jord - Earth svart - black 1.5 "
Light switch 31
29 BT 6156 Ljusomkopplare 56 a - Sdkringsdosa - Fuse box bld - blue 1,5 "
Light switch 36 a
30 ST 6154 Ljusomkopplare 56 H - Hel- halvljusomkopplare -  rid - red 2,5 "
Light switch 56 H Full and dim light switch
31 ST 7230 Oljesticka - Dip stick Oljetemperaturmétare - svart - black 1,5 "
Ol temperature gauge
32 ST 7254 Oljesticka - Dip stick Jord - Earth svart - black 0,75
33 5T 7250 Oljerryckgivare - 0il Oljetrycklampa - grin - green 1.5 -
pressure armature 0il pressure lamp
34 5T 6060 Oljetryckskontrollampa - Laddningskontrollampa benvit - bone white 1,5
il pressure control lamp Charging control lamp




ELEKTRISK UTRUSTNING, KOFPPLINGSSCHEMA

ELECTRICA L EQUIPMENT; WIRING) DIAGRAM

G 1-1

ELEKTRISCHE AUSRUSTUNG, KUPPLUNGSSCHEMA ST 4-701102
EQUIPEMENT\ELECTRIQUEL | [CIRCUIT 1306
Frén - From Till - To Firg - Colour ﬁu-nmr:'u:ﬂ2 1306
35 5T 6260 Oljetryckskontrollampa - Téndningslds 61 A - benvit - bone white 1,5
0il pressure control lamp Ignition lock 61 A
36 5T 7250 Signalkentakt - Horn button Signalhomn - Horn gvart - black 1.5 e
47 ST 7249 Srartknapp - Starter button Startreld - Starter relay riid - red 1,5
35 5T 7230 Sikringsdosa 9 - Fuse hox 9 Vinster halvljus - svart = hlack 1.5 "
Dim light, left
s 5T 7250 Sdkringsdosa - Fuse box 9 Hipger halvljus, kopplings-  svart - black 1,5
plint - Dim lght, right-
rerminal
40 ST 7250 Sdkringsdosa % - Fuse bax & Vinster helljus - Full benvit - bonewhite 1,5
light, lefr
41 ST 7250 Sdkringsdosa % - Fuse box 9 Higer helljus, kepplings-  benvit - bene white 1.5 "
plint = Full light, right,
rerminal
42 ST 7250 Sdkringsdosa 9 - Fuse box 9 Vinster parkeringsljus - bld - bBlue 1,5 "
Parking light, left
43 ST 7230 Sikringsdosa 9 - Fuse box 9 Higer parkeringsljus, bld 9 - blue % 1,5 i
kopplingsplint - Parking
light, right, terminal
44 ST 7250 Stkringsdosa 9 - Fuse box 9 Signalhomm - Horn gréin - green 1.5 L
45 ST 7250 SHkringsdosa 9 - Fuse box 9 Tandspole - Ignition coil gl = vellow 1,5
46 8T 7258 Sdkringsdosa 9 - Fuse box % Oljetemperaturmitare + - bl - blue 1,3 "
il temperature gauge +
47 8T o079 Sikringsdosa 9 - Fuse box & Ljusomkopplare 38 T - gul - yellow 1,5
Light switch 58 T
43 ST 7426 alt. Sikringsdosa ¥ - Fuse box 9 Viinster bakljus - Tail grin - green 1,5 H
or ST 7449 lamp, left
4% ST 7426 alt. Sikringsdosa 9 - Fuse box 9 Mummerskyltbelysning - gul - yellow 1,5 &
or ST 744% Mumber plate lamp
30 ST 7425 alt. Sskringsdosa 9 - Fuse box 9 Hbger bakljus - Tail griin - green 1,5 “
or ST 7448 lamp, right
51 5T 7248 Sékringsdosa 9 - Fuse box 9 Innerbelysning-Interior light evart - black 1.5 "
52 ST 6293 SHkringsdosa 9 - Fuse box 9 Laddningsreld 51 - Current bl - blue 2,5 "
Hmir relay 51
53 ST 6038 Tendningslds 30 - Ignition Ljusomkopplare 30 A - bld - blue 2,5 s
lock 30 Light switch 30 A
34 ST aba9 Tiandningslas 15/54 - Startknapp - Starter button  svart - black 1.5 E
Ignition lock 15/54
55 ST 6068 Tédndningslis 15/54 - SHkringsdosa - Fuse box benvit - bonewhire 1,5 "
Ignition lock 13/54
56 5T 7249 Tdndningslis 30 - Startreld - Starter relay svart - black 4 s
Tenition lock 30
57 ST 7578 Sikringsdosa - Fuse box Blinkreli 49 - Direction bl4 - blue 1,5 "
indicator relay 4%
58 ST 7579 Blinkljusomkopplare 54 - Elinkreld 49 a - gul - yellow 1,5 @
Direction indicator switch 54 Directdon indicator relay 4%
59 5T 7628 Kopplingsdosa - Fuse box Dragstrbmbrytare 53 bla - blue 1.5 "
Drawing switch 53
60 ST 7621 Vindrutetorkarmotor - Dragstrombrytare 53 grin = green 1,5 "
Windshicld wiper engine Drawing switch 53
a6l 5T 7621 w " " i 33a svart - black 1.5 b
62 ST 7621 ! i e " 53b qul - yellow 1.5 b




\BLEK TRISK [UTROSTNING, | EOFPLINGSSEHRERA [ | Siandaral

: L =1
 ELEKTRISOHS AGSAUSTONG, KUPPLONGESCHANA  (Grantaze

ST 4B-691130
EQUIPEMENT ELECTRIQUE, CIRCUIT (Standard) 1221
5 Swvarr - Hack - Schwarz - Nair
W Benvit - Boae white - Beinweiss - Blanc
¥ Gul - Yellow = Gadh = Jayne
R Rl - Red - Rot = Rouge
G Grén - Gress = Griin » Vert
B Bli - Blue - Blau - Bliss
I, Sixdlkastare, winsoer l. Head lamp, left 1. Scheinwerfer, links I. Phare, gasche
2. Swrilinsare, higer 2. Head lamp, right 2, Scheinwerfer, rechts 1. Phare, desite
3. Signafhars . 3. Hupw 3, Corne
4. Blisker, frimre, vinster 4. Direcrios Inticsror, froac, lefr 4. Hlinker, vorderer, links 4, Indicateus d# direction, gauche, avant
3. Blisker, frimre, biger A DMreccles Eaficater, [roal, Tight 5. Hlinker, vorderer, Sl 5. Indicateur d& direction, drodt, avant
6, Baklykm, vinster B Fabi-tompriak.. &, Schlusslicht, Hoks &, Fou arriére, gauche
7. Baklykn, higer ,I—'Bu.lma;gﬂt_ 7. Schluaslichi, rechis 7. Fou arriece, droit
8, Tancebelysaing §. Intertor Hgho %, Imnenbeleuchbong &, Eclairage intérieur
9. Skylcyice S-dumher plate lamp %, Mummernschildlamps ¥, Eclairage de la plagus
10, Sigealkonrake 1k Horn-tremron 10, Hupkontakt 10, Begton de corni
11, Torksrmeans 11. Wizdshield wiper engine 11, Windsch heik Fachermolar 11. Meqeur d ensube-glace
12. Qljesticks ——tih- Dty 12, Ulmeésstab 12. Jesge d Tuile
13. Oljecrpclgivare 13. O pressurs Armstre 13. (idruckgeber 13. Armansre de pression d Taile
14. Tndupabe 14. lgnition coil 14. Ziadspule 14. Bobize d “allumage
15. Torkarkamtaks 15. Windshield wiper switch 15, Wizdschutzscheibezwischerkootakt 1%. Commutateur d “essuie glace
16, Brasslemangdspivace 16. Fuel tramsmbmes 16, Keafrsoffpebes 16, Trassmisslon de combestihle
17, Ganazater 17. Gémeratar 17. Genegutor 17. Dynama
1. Startmater 1. Starter ongine 1. Aslsssmatar 18. Mioteus de démarrage
1%. Drinslembitane A9 Fuel gauge 19, Eraftataffmesier 19. Jauogeur de carburant
. Hastighetemitarn Bir-Speedomerer ), Gaachwindigieeitsmesssr 2. Indicatear de vitesss

1. Oljstermperanusmitacs
23, Ciljerryckakantrollasps

30, Blinkeromkepplars
1. Blinkseld

.6V materi

33, Bakringadeaa

21. Ml tempeTators gauge
22. (il pressure control lamp

1. Olvesperstiranzelges
2z, tidmeckioarrallampe

23. Ladepriifizmpe
24. Lichschubschalter

25 AnlassTeluis
26, Bremskontaix
I7. Axlasserknopl
I8, Licheschaltes
%, Zundechloas
30, Dlinkschalter
41, Dlinkrelair
a2, 6 V Batterie

33, SicheTungsdose

21. Thermomécre d hulle

IZ. Lampe-tfmodn de pressioa d Tralle
23. Lampe-tdmodn de charpe de batgesie
24. Coajoncieur d “#chuiTage

25. Relais de démarTage

6. Contact da frein

¥7. Deémarreur

2. [sbermsgtear de feu

7. EBerrure d “allumege

30, Commuceteuy des Indicateurs de direction
31. Relals des indlcarsurs de direction
k. & V Bamerie

33. Boite & fusibies

e - -

p——— &

o [

+0
@
5
I_=|
+i
@
9-

o e | |t e o | o |




www.forumsforums.com/snowtrac.html

WithiEthamaks waféevin Culpepper

G 2-1

INSTRUMENTE, LAMPEN ST 4-701102
INSTRUMENTS, FEUX 1304
1 S5T5028 A Instrumentbrida - Instrument panel 1 1306
2 ST 7308 Munstycke fiir defroster - Defroster jot [ m
3 Skruv - Screw RX M3x35 4
4 Mutter - MNut MEM MS 4 "
5 255.060.303 Klamma - Clamp E:
6 ST 7333 Handiag - Handle 1
7 M 12295 Bricka - Washer 2. "
B Mutter - But Loc-King 1/4" g M
9 Kabelgenomfiiring - Cable inlet 12/17 L: "
10 Batteri - Battery 6 V 85 Ah Zi
11 M 7925 Fiirhindningskabel - Connecting cable 1: =
12 ST 7073 C Startkabel - Starter cable
13 M 8694 Jordkabel - Earth cable I= om
14 Skruv - Screw 6% 5/16'"x1% 1
15 W 10008 Bricka - Washer 2 "
16 Mutter = Nut Loc-King 5/16" ¢ R
17 911801 A Lock for batteri - Battery cover 2
18 ST 1043 Bygel - Clamp 5 =
19 Skruv - Screw UVEBF 5/16"x45 [
20 W 10008 Bricka - Washer 3 "
21 Mutter - Mut &M 5/16™ 3
2@ 209111102 Vingmumer - Wing nut 3
23 Skkringsdosa - Fuse box Hella 32/8 1
24 Skruv - Screw RX M5x19 2: ok
5 Bricka - Washer FB M5 2 il
26 Mutter - Nut MBM M3 2 "
27 ST 6337 Plugg - Flug 1
28 Striimbrytare fir blinkers - Direction indicator switch Hella 51/82-6 |
29 Téndningslis - [gnition lock Hella 31/46 L, ™
30 ST 7243 Handgasreglage - Throttle control L
31 MS 7395 Chokereglage - Choke control L. "
32 Stromstillare fr strilkastare - Head lamp switch Hellz 91/3 1 by
33 Laddningslampa - Charging control lamp Hella 50/12 1
34 Lampa ftir oljetryck - Oil pressure control lamp Hella 50/13 1 "
35 Glodlampa - Bulb 12V 2'W BA 9= i m
36 Oljetemperaturmitare - Qfl temperature gauge VDO 310/10/16,12v 1 ¢
37 Glodlampa - Bulb 12V 2W Ba 7s 1. -
38 Hastighetsmiitare - Speedometer VDO 12000/104/39 1 0 "
39 Brinslemétare - Fuel gauge VDO 301.251/3/5 1
40 Setartkentakt - Starter switch Hella 81710 r -
41 Strimstillare for vindrutetorkare - Windshield wiper switch Bosch 0340109005 1 "
42 Ljuskontakt - Light switch Hella 21/41 I
43 Mummerpldtsbelysning - Mumber plate lamp Hella K 20-6 1 7
44 Glédlampa - Bulb 12V 10W 58,5 1
45 Reflekior - Reflector Hellanr R 9 z "
46 Blinker - Direction indicator Hella SBBL 3-11-(2) 2 "
47 Gladlampa (blinker) - Bulb (direction indicator) 12V 18W Ba 158 - S
45 Glddlampa (bakljus) - Bulb (rail lamp) 12V 5W 2 "
49 Glidlampa (bromsljus) - Bulb (brake light) 12V 18'W Ba 158 2 N
50 ST 7449 Kable - Cable |
51 ST 7448 Kabel - Cable T "
52 Signalhorn - Horn Hella B 31-12V 1
33 Strdlkastare - Head lamp Hella 130/95K P
54 Glidlampa {strdlkastare) - Bulb (head lamp) 12V 40/45W Ba20d 2 "
55 Glédlampa {parkeringljus) - Bulb (parking light) 12V 2 W Ba 93 z
56 Sideblinker - Side direction Indicater SBL 125/1027 2
57 Gldlampa - Bulb 12V 18 W5 8,5 2 "
58 Innerbelysning 1 tak - Interior light Hella 20-1 i "
59 Glédlampa - Bulb 12V 3W 58,5 1
60 A 27382 Kopplingsplint - Terminal 1 =
61 Blinkreld - Direction indicator relay 91 P2x15/21/18-12v 1 "




ST4-T0015

G2-1

w.forumsforums.com/snowtrac.htmi

fith thanks to Kevin Culpepper




H1-1
Wit RN A S8l 1 0o 57 o

RAM, FRONTPARTI, SIDOR
W\ VRRAME, ERONT PaRT, smEsCOM/snowirac. himl

1 5T 7662 Ram - Frame 1 1306
2 1007720 Fidste - Bracket p.oom
3 Skruv - Screw U6s 1/2"x25UNF 2 ¢
4 Bricka - Washer IT 1/2" v o
5 Skruv - Screw Uas 5/16"x16 4 "
f Mutter - But Loc-King 5/16" 4 "
7 ST 6364 Bottenplatta - Base plate 1 "
B Skruv - Screw UVBF 1/4"x25 14
o Bricka - Washer FB 1/4" 14 -
10 Mutter = MNut UbM 1/4" 14 "
11 ST 5016 List fisr karosserisida, hiiger - List for body side, right |
12 5T 5285 Karosserisida, hiiger - Body side, right 1 =
13 ST 5017 List fiir karosserisida, vinster - List for body side, left i
14 5T 5379 Karosserisida, vinster - Body side, left I
15 Skruv - Screw UGS 1/4"x19 54 "
16 W 10006 Bricka - Washer 58 "
17 Mutter - Nut Loc-King 1/4" 60
18 Skruv - Screw UTFXS 1/4"x13 6
19 5T 5123 Plat - FPlate 2
20 5T 5125 List - List 2 "
21 ST5124 List - List -
22 5T 5440 Lucka - Lid z "
23 Skruv - Screw RXS Béx12 4 "
24 ST 5130 Kedjeskydd, higer - Chain guard, right 1"
25 ST 5129 Kedjeskydd, vinster - Chain guard, left 1
26 MS 5283 Hallare - Holder a "
27 Skruv - Screw UTPXS 1/4"x13 11 g
28 W 10006 Bricka - Washer 6 "
29 Mutter - Nut Loc-King 1/4" 3
30 Mit - Rivet 4,5x10 LT
31 ST 1579 Gummipropp - Rubber plug 2 "
32 ST 5047 A Flit - Plate i "
33 Skruv - Screw UVBF 1/4"x25 4
34 Bricka - Washer FB 1/4" 4 "
a5 Mutter - Mut LIGN 14" 4
36 Skruv - Screw UBS 1/4"x76 3 -
37 W 10006 Bricka - Washer 3 "
a8 Mutter - Mut Loc-King 1/4" 3
39 ST 7714 Sttidskena ftr front, vinster, ytire - Supporting bar for P "
front, left, ourer
40 ST 7716 Stiidskena fir front, vinster, inre - Supporting bar for L
front, left, inner
41 ST 7713 Stdskema for fromt, higer, yitre - Supporting bar for front, 1
right, outer
42 ST 7715 Sttdskena ftr front, higer, inre - Supporting bar for front, 1
right, inner
43 Skruv - Screw U6sS 5/167x22 2
44 W 10008 Bricka - Washer 2
45 Mutter - MNut m_nng 5.!"16 " a "
46 Skruv - Screw L6S 5/16"x19 12 "
47 Mutter - Nut Loc-King 5/16" 14 "
48 Skruv - Screw UTFXS 1/4"x19 a
49 Mutrer - MNut Loc-King 1/4" 6 "
30 8T 7353 Plit under motor - Plate under engine 1
51 Skruv - Screw UBX 1/4"x13 4 "
52 Mutter - But Leoc-King 1/4™ 14 "
53 5T 6054 A List = List I =
54 ST 5135 Hdillare - Holder 1 "
55 ST 5136 Héillare - Holder 1 "
36 ST 1051 Konsol - Support 4 "
57 8T 7233 Bogserbygel - Tow hook -
58 Skruv - Screw Las 3/8"x38 2 "
55 Murter - Mut Loc-King 3/8" 2
60 ST 1050 Konsol - Support ' 4 "




Hl-1
ST4-701015

1o

ww.forumsforums.com/snowtrac.html

ith thanks to Kevin Culpepper




BARL) FRONTEARTT) SIDODR
FRAME, FRONT PART, SIDES

RAHMEN) VORDERER TEIL, SELTEN 5T 4-701102
CHAS51S, PARTIE ANTERIEURE, COTES 1306
al Skruv - Scrow UVBF 5/16 %38 1 Lila
62 Mutter - MNut Loc-King 3/16" 2. i
63 Skruv - Screw UVEBF 5/16"x25 L M
G4 Skruv - Screw U6S 5/16"x25 & "
A5 W 10008 Bricka - Washer 4 "
&6 Mutter - Mut Loe-King 5/16" 6
a7 Skrur - Screw UGS 5/16"x32 B
68 ST 7256 Froneplit, undre - Front plate, lower 1

69 ST 7224 Stitfdngare - Fender 1 "
70 Skruv - Screw 65 5/16""232 6

71 Mutter - Mut Loc-King 3/16" g ™
72 Skruv - Screw &S 5/167 %25 8

73 Skruv = Screw UBS 3/8"x25 4 "
74 Mutter - Nut Loc-King 378" 4 "
75 Skruv - Screw Uss 5/16"x25 & o
76 Mutter - Mut Loc-King 5/16" B
77 M5 5289 Hallare - Holder 4

78 ST 7057 Frontplat, dvre - Front plate, upper 1"
79 ST 6054 A Gallex = Grid 1 x
a0 Skruv - Screw URXS 1/4"x16 f "
Bl W 1006 Bricka - Washer a "
a2 Mutter - Mut Loc-King 1/4" & &
33 Mit - River KM 6x16 |
a4 ST 1052 Spirr - Lock 1 "
85 ST 3010 Lasbygel - Lock clamp 1,
B Saxpinne - Split pin 5P 3x20 3

87 W 10007 Bricka - Washer o
88 260210110 Fjader - Spring 1

RO ST 6380 Gummimatta = Rubber strip 1 "
90 5T 5281 Platta - Plate 1
01 ST 5282 Plit - Plate 2 b
bz 22] 103802 PFldtspik - Sheathing nail I
93 8T 5027 C Torpedplit - Cowl plate 1 "
94 ST 5029 A Plit under vindruta - Plate under windshield ]
95 ST 5026 A Pl&t, hytt, frontparti - Plate, cab, fromt |
05 Skruv - Screw UVEF 1/4"x25 4 "
97 W 10006 Bricka - Washer 4 "
a8 Mutter - But Loc-King 1/4" 4 "
9o Skruy < Screw URXS 1/4"x16 f o
100 W 10006 Bricka - Washer 12

101 Mutter - Mut Loc-King 1/4" a6
102 Skruv - Screw RX M3x16 12

103 Bricka = Washer MNE 5x16 e "
104 Bricka - Washer FEB M3 12 "
105 Mutter = Nut MM M3 iz "
106 ST 7062 Bogserkrok, bakre, komplert - Tow hook, rear, complete 1 "
107 Skruvy - Screw U6s 1/2" %38 4 "
108 Mutter - bMut LJand 1527 4

109 ST 7257 Hillare = Bracket 2 "
110 ST 7041 Startvev - Starting crank 1

111 ST 5134 Styrplit - Guide plate 1 "




Hl-1

ST4=701015

w.forumsforums.com/snowtrac.htmi
ith thanks to Kevin Culpepper




H2-1

MOTORHIV
ENGINE HOOD
MOTORHAUBE ST 4=701102
BONNET 1306
1 ST 7088 Motorhuv, komplett = Engine hood, complete 1 1306
2 8T 1054 Fistjirn fir huv, frimre - Bracker for engine hood, front 1 &

3 8T 7059 Stag, hiiger - Stay, righe Iz "%

4 ST 7038 Stag, vinster - Stay, left 1"

5 200410807 Finne - Pin 2. o™

6 2000901803 Sprint - Fin 7

7 Skruv = Screw URX 1/4"x16 ]

B Mutter - Nut Loc-King 1/4" = ¥

9 W 10006 Bricka - Washer z "
10 5T 6323 Distansriit - Distance tube 2 M
11 Skruv - Screw UVEBF 1/4"x64 2 "
12 5T 5041 Fiste fiir huy, bakre, hiiger - Bracket for hood, rear, right E
13 ST 5042 Fiate fiir huv, bakre, vinster - Bracket for hood, rear, left I: 0%
14 Skruy - Screw UTFXS 1/4"x19 4
15 Mutter - but Loc-King 1/4" 4 "
16 W 10006 Bricka - Washer 4 "
17 Seiid fiir huy - Support for hood 1=




forumsforums.com/snowtrac.htmi Iﬂﬁ}}
ST4-Tarin=

h thanks to Kevin Culpepper




HYTT, OVRE OCH NEDRE DEL
CAB,' UPFER AND LOWER' PART

H 4-1

FAHRERHAUS,. OBERER UND UNTERER.TEIL ST 4-701102
CABINE, PARTIE SUPERIEURE ETINFERIEURE 1306
1 Hyit, frimre del, svetsad - Cab, front part, welded 1 1306
2 8T 6200 Vindruta - Windshield 2. "
3 BT olod Tatningslist fir vindruta - Weathersirip for windshield O
4 ST 637l List fiir vindruta - Weatherstrip for windshield 2. 2
5 5T 7081 Vindskydd, komplett - Windshield, complete 1 "
6 STH315 List - Weatherstrip 2 "
7 ST 6316 List - Weatherstrip 2 "
B ST 6314 List - Weatherstrip 2 "
9 ST6I13 List - Weatherstrip 2
10 5T 6201 Sitdoruta, frimre - Side window, fromt 2 "
11 5T 6372 List - Weatherstrip 2 "
12 5T 6367 Titningslist - Weatherstrip 2
13 Skruv - Screw URX 1/4"x45 10
14 Mutter - Nut Loc-King 1/4" mm "
15 Skruv - Screw URX 1/47x16 10
16 Mutter - Nut Loc-King 1/4" 10
17 Mutter - Nut MoM M5 2
18 5T 3073 Klamma - Clamp 2
19 GM 144967 Spérr fir fimster = Latch for window 2 "
0 Skruv - Screw FX M5x12 6 "
21 Skruv - Screw URX 1/4"x16 q
22 5T 1286 Skydd for blinker - Direction indicator protection 2z 7
23 Mutter - Nut Loc-King 1/4" 4 "
24 Skruv - Screw URX 1/4"x16 &
25 Mutter - Mut Loc-King 1/4" 6 "
26 Skruv - Screw URX 1/4"x16 0 "
a7 Mutter - Mut Loc-King 1/47 20
28 8T6373 Gummilist - Weatherstrip 4 "
29 ST 6368 Tdmingslist - Weathersrrip 4
30 ST 6202 Sidofénster - Side window 4 "
31 5T 7429 Hyusida, vinster - Cab side, left 1
32 ST 6300 Bakftnster - Rear window 2 "
33 ST 6369 Tidmingslist - Weatherstrip z "
34 ST 6374 List - Weatherstrip 2
35 58T 7430 Hyrersida, hilger - Cab side, right 1 "
36 3398110119 Blad fiir vindrutetorkare - Windshield cleaner blade g =
37 3398100 475  Vindrutetorkare - Windshield cleaner z
33 3390500025 Bussning - Bushing 2 "
39 3390109012  Bricka - Washer 2 "
40 3393 300005 Mutter - Nut 2
41 3390500057 Hylsa - Sleeve 2 "
42 3390 206 050 Bricka - Washer 2 "
43 3398003 325 Fiste fiir torkare - Bracket for cleaner 2
44 Skruv - Screw RX M3x10 58 "
45 Bricka - Washer FB M5 g "
46 Skruv - Screw UBS 1/4"x13 4 "
47 Mutter - MNut UeM 174" 4
48 Bricka - Washer FB 1/4™ 4
49 85T 1366 Torkararm, vinster, inre - Windshield cleaner arm, left, inner 1 "
50 ST 1368 Torkararm, yttre - Windshield cleaner arm, outer 2
51 3398009015  Fiste - Bracket 1
52 8T 1367 Torkararm, hiiger, inte - Windshield cleaner arm, right, inner 1 g
33 8T 7269 Fiste - Bracket 2 M
Vindrutetorkarmotor - Windshield cleaner engine Z T
34 8T 6125 Handtag, inte - Handle, inner 1 "
55 8T 7232 Lis - Lock 1 .
56 ST 7231 Handtag, yttre - Handle, outer
57 Skruy - Screw RX Max16 z M
58 Lispinne - Locking pin I "
59 Bricka - Washer FB M5 6 "
it Skruv - Screw RX M3x16 4 "
61 ST 7606 Ditr - Door 1"
62 8T 6319 List - Weatherstrip j
63 ST 6318 Tradskel - Door sill 1 ck
64 ST 6322 Tdmingslist - Weatherstrip 2 "
65 ST 6320 THmingslist tver dirr - Weatherstrip over door ¥ F




1-¥H

SI0T0L-F15



HVTT)6VRE CeH MEDHE 1DEL
CABy UPPFER ANDL LOWEER PART

H4-1

FAHRERHAUS? OBERER UND UNTERER-TELL ST 4=-701102
CABINE, SUPERIEURE ET INFERIEURE 1306
66 Skruy - Screw RX M3xle 3 13
67 Mueter - BNut MEM 15 3
63 Skruv = Screw FX MSx12 i\ "
69 273010003 Gdngliirn - Hinge 3

70 Bricka = Washer FBE M5 s "
71 Mutter - Nut MG W5 la "
72 S8T6203 Finster for dirr - Window for door i

73 8T 6373 Gummilist - Weatherstrip 1

74 8T 6370 List - Weatherstrip 1 "
75 Skruy - Screw Ugs 1/4"x19 4 "
6 Mutter - MNut Loc-King 174" 4 "
77 ST 1362 Konsol - Support 1

78 ST 7592 [Mirrstopp - Door stop 1 M
79 Skruv = Screw UFX 1/4"x16 2 "
&0 Mutter = Mut Loc-King 1/4" z "
g1 Skruv = Screw URX 1/4"x16 26

az Murter - Mut Loc-King 1/4" 26 "
83 8T 7573 Tak - Roof 1

84 ST 7371 Taklucka - Reof hatch 1 =
a5 Mutter - Mut MEM M3 il



1-¥H

S10104-FLE



SKARMAR, BAKPARTI
FENDERS, REABPART
KOTFLOGEL, BINTERES TEIL
WILES, PARTIE ARRIERE

HS5-1
5T 4-701102
1306

8T 4047
5T 454
ST 4051
5T 5359
5T 3363

[=10"- I - B - R S S X R

o
=

5T 4046
ST 4053
5T 4052
5T 5226

=
[# LI SR TS ]

[ R Sy S
=N = - RN =]

[
[

8T 3279

24 W 10008

30 W 10005

42 5T 22
33 5T 23
34 85T 24
35 ST 7595

3 5T 75%4
37 5T 5052
38 5T 5298
39 5T 5058
40 5T 5068

41 5T 5059
41 5T 6049
43 5T 5051
44 5T 5297

47 W 10005

31 ST 7037
33 W 10006

35 8T 7039

56 5T 7038
37 8T 1046

61 W 10006

63 S5T5058 H
64 ST 5068 H
63 8T 7201

Fistskena - Mounting list
Fistskena - Mounting list
Fiastskena - Mounting list
Gavel, vianster - Gable, left
Plit - Flate

Skruv - Screw
Mutter = MNut
Skruv - Screw
Mutter - Nut
Skruv - Screw

Murter - Nutg

Fistskena - Mounting list
Fiistskena - Mounting list
Féstskena - Mounting list
Gavel, hijger - Gable, right

Skruv - Screw
Mutter - Mut
Skruv - Screw
Mutter - Mut
Skruv - Screw

Mutter - Nut

Fistskena - Mounting list
Skruv - Screw

Bricka = Washer

MMutter = Mut

Skruv - Screw
Skruv - Screw
Mutter - MNut
Skruv - Screw
Bricka - Washer

Mutter = MNut

Skravstycke - Jointing plece
Skarvstycke - Jointng piece
Skarvatycke - [ointing piece

Stiinkskirm, vEnster - Fender, left
Stankskiirm, higer - Fender, right

Lize - Strip
List = Strip
List - Strip
List = Strip

List - Strip

Gummimatta - Rubber strip
List - Strip

List - Strip

Skruv - Screw

Skruv - Screw
Bricka - Washer
Mutter - Nut
Skruv - Screw
Mutter - MNut

Bygel - Clamp
Skruv - Screw
Bricka - Washer
Mutter - Nut
Ricke - Railing

Ricke - Railing
Hallare - Holder
Skruy - Screw
Mutter - Mut
Skruv - Screw

Bricka - Washer
Mutter - Mut
List - Strip
List - Strip

Bygel fir strdlkastare - Clamp for head lamp

UGS 5/16"%22
Loc-King 5/16"
URX 1/4"x16
Loc-King 1/4"
UTPEXS 1/4"%x13

Loc-King 1/4"

UBS 5/16"'x22
Loe-King 5/16"
URX 1/4"x16
Loc-King 174"
URX 1/4"x16

Loc-King 1/4"
URX 1/4"x16

Loc=-King 174"

URX 1/4"xl6
L1658 5/16 " 22

Loc-King 5/1a"
63 1/4"%x19

Loc-King 1/4"

KEXS Bix12
UTPXS 1/4"x19
Lac-King 1/4"

UTFXS 1/4"%19
Loc-King 1/4"

URX 1/4"%16

Lae-King 1/4"

UTFXS 1/4"%19
Loc-King 1/4"
URXS 1/4"x19

Loc-King 1/4"

=
L= R I R P T T N . T S -

—

o e e e = = B B e e e B BRI = w] ] O s oD OO

(O SRR Y

[
i:ﬂlhnh»h-lh

[
B R k3

12




H5-1
forumsforums.com/snowtrac.html S§T4-701015

thanks to Kevin Culpepper




FRARMARRARPARTT
FiaxERS cREAR RART

FOTFLUGEL, MINTERES TEIC

AILES, PARTIE ARRIERE

H 5~1

5T 4-701102
1306

4143
67
s
by
70
71
72
73
74
75

76
77
78
79
&0
Bl
R2
B3
B4
85
86
87

58

39
a0

51T 1047
W L0008

ST 3008

5T 5028 A
ST 5026 A

W 10006

ST 7087

W 10006

5T 6050

5T 5053
ST 3054
5T 5055
5T 3056

5T 7112
5T 7111

Konsol - Suppor
Skruv - Scrow
Bricka - Washer
Mutter - Nut
Hallare - Holder
Skruv - Screw

Mutter = Nut

Skruv - Screw

Mutter - Mut

Instrumentbréida - Instrument panel

Gavel, framre - Gable, front
Skruv - Screw

Brick: - Washer

Mutter - Mut

Frontplit - Fromt plate

Skruv - Screw

Bricka - Washer

Mutter = MNut

Mit - Rivet

Gummimatta - Rubber strip

Vinkellist, hifger - Angle strip, right
Vinkellist, htiger - Angle strip, right
Vinkellist, vinster - Angle strip, left
Vinkellist, vinster - Angle strip, left
Kabelgenomfiring - Cable inlet

Skirm, vinster - Fender, left
Skiirm, htiger - Fender, right

s 3/16"x19

Loc-King 5/ 1o”

UTPXS 1/4"x13

Loc-King 1/4"
UTPXS 1/4"%13
Loc-King 174"

URXS 1/4"x16
Loc-King 1/4"
URXS 1/4"x16

Loc-King 1/4"
KN 4,5x10

12/17

10



HEI_'].
forumsforums.com/snowtrac.html Al
hanks to Kevin Culpepper




- L___é
R B ] i-1
TOOLS
WERWZENGE ST 4-Tuliuz
OUTILLAGE 1306
Lednyckel - Flexible socket spanners Bacho 14 - 15 1 306
U-ringnyckel - Spannex Bacho 1/2" - 9/16 | n
U-ringnyckel - Spanner Bacho 17 - 19 1
Kombinationstdng - Combination plicrs Bacho Po 33 1
Skifmyckel - Wrench nr 670 C 6" 1
Skifmyckel - Wrench nr 67! C 8" 1
Krysspirmejsel - X-screw driver Philips nr 2 1
Tryckluftmitare - Pressure gauge 1







